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ditional information:

! CHEMICAL ANALYS!S OTHER INFORMATION
‘ V3282
|
{
- Tenslle Strength 125 KSf
012
% 138 Tensile Strength 128 KS|
: ER 18 26 Tensils Strength 132 KSt
_ cy 220
Vo MN 1.63
O 227
; 016
N 002
12.16
P 022
8 002
|S] 1,500 f

We certify that the jlems and/or marerjals listed above are
in accordance with all applicable purchase gpecifications
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i Services 3tissue, All orders are te CONAM INSPECTION Standard Terms and Conditions of Sales, which are avaijahle upon request.

ORIGINAL

[ LU TR P



LHe Tank Dye Penetrant Reports



Meyer Tool & Mfg., Inc.

4601 W. Southwest Hwy., Oak Lawn, llinojg 60453
708 / 425.908p
Fax 708 / 425-2612

DYE PENETRANT INSPECTION REPORT

fobNo:_ QD (‘fié?___ Inspected By: Mfé. 2 l 227N "3&_
ter K/,

Lawleince |
Customer No.- Customer Name- AL d, aera / A b Date: 2 -7 7o

Dwg No.: 2 9 2 7 A ltem No.._ ?H"_Z:"Z_f_/? 4/{:_72;":/7_7%5_“02

Procedure (Jsed: [7] MTM-MP-1050.2 Acceptance Used: [3+) MIM-MP-1050-2
f ] Other R [ JOther —
Penetrant Developer Remover Cleaner
Type: Sher ey n De 7 L ~1o0 DR ~po
0 Weged LN _ N, ———
Buch £76 47 _ Frio_ o5 _CEY Y e
Dwell Time: /2 19 rl"'lw o Developer Time: 7 pRe o
Additional Comments L - —— o
Description " Results @
PSS 7 T E T T e
mx. By wessel Root | ASC AV NR-L VTV
o LT . P
£< S UG oK | 4O 2 < FTIMS I
~ e Ay ma ros
Bl e ¥ - ,,M_ﬁ_éid’_(ﬂm‘_ﬂ__ B

ESTEL o

YO _[YATIONS

Dispositioned By: Date: _

Notes: (1) Provide Sketch il nceded.
(2) Asterick {*) all non conformances
(3) Cons:culivcly number all non conformances

MTM-MP-1050-13
Rev. B
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05723720031 08:23 FAX 215 677 1430 Sandmeyer Steel Company . ooy
~

C PO Bl =1

—
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SANDMEYER
STEEL COMPANY

ONE SaANDMBvEn LaNg - PHILADELPHIA, Pa WME-RS
FAX COVER R PAGE]
’D‘o: John Abrams | From: Ternll Bohnsack l

_Company: Meyer Tool & Manuf Voice: 215-464-7100 o
| Fax Number: 708-425-2612 Fax Number _215-677- 1430

!'Subject: Heat numbers for Charpy Date:  5/14/03 l Time: _16:29 ITotal Pagcs:_:
Message
Hi John,

I am forwarding to you the quantity and heat numbers of coupons that we are processing for you on your
PO # 008649-00-

For Item 251104 Vex4x6 Ht # 02FS / Plt # 23688

For Item 251105 I8x4x6 Ht # 601951 / Plt # 24219
3/8x4x6 Ht # 821424 / Plt # 25167

For Item 251106 3/8x4x6 Ht # 8189685 / PIt # 23387
IMBx4x6 Ht#818354/Plt#23106
3IBx4x6 Ht # 600373 Pl # 72243

For Item 251119 [-1/8 x4 x6 Ht # 01F8 / Plt # 24365

For Item 25M802 Vax4x6 Same Batch as 251104

For Item 251115 Ix4x6 Ht # 602194 / Pit # 24688
251576

Sandmeyer Stee] Company



0372372002 D7:35 FAX 215 877 1410 Sandmeyer Staen] Company @001

SANDMEYER
STEEL comMmpaNYy

oNE BANOVIEYR LANE - DHILADELI:’H!A, DA MR TIES-ASne
FAX COVER PAGE]
To: ] John Abrams From: Temill Bohnsack

!___Camgang: Meyer Tool & Manufacturing Yoice: 215-464-7100 -_
 Fax Number: 708-425.2612 Fax Number- 215-677-1430
e ————e2-2612 2 Amber: 21

|M§_i_____h§‘gg£tj‘ests Resu_lgs_m_ﬁ____wi Date:  5/23/03 Time; 08:038

Message

(i00d Morning John,

' you, or Ed, need anything further please feel free (o contact me.

errill Bohnsack
Nandmeyer Steel Company



0572372003 07135 FAX 215 677 1430 Sandmeyer Steel Company & oo;

.:aa_“/ (7] L rM f_u_i__z“’ .uuuo _,__%,,,‘i“,,f_’i?j_lﬂ(—"--—_ — 2 SANDMEYER @351
/ﬂ//// Z g@@é@/ Tess Soerors
$8C001-03-05-11653 e
| LABORATORY Rz
TESTING INC. | 5
2331 Tapaz Drive, Hatfield, PA 19440 &.%Tma_w mmmﬁ o
TEL: 800-219-9095 + FAX; B0OO-219-9096 ‘ S NOT (AT MY AT, U3
SOLD TO | SHIP TO
Sandmeyer Steel Company Sandmeyer Steel Company
One Sandmeyer Lane One Sandmeyer Lane
Philadelphia, PA 19116-3598 Philadelphia, PA 19116
ATTN: Emery M. Gardosh
CUSTOMER P.O. CERTIFICATION DATE SHIP VIA
32223 5/22/03 FAX AND MAIL

DESCRIPTION

Test Plates, Type 304( Stalnless Steel Coupons,

ASME B&PV Code Section Vill, Division 1, 2001 Edition,

2002 Addenda, Paragraph UG-84.c.1 and UG-84.¢c.2:

1 pe. 3/8"x4"x 6" lang, Heat #501351, Plate #2429 287 =)
Tpe. 3/8"x4"x5” long, Heat #821424, Plate #2517

1pe. 3/8"x4" x6" long, Heat #81898635, Plate.#23387 2571 L -

Tpc. 3/8"x4"x6" long, Heat #818354, Plate #23106

1pc. 3/8" x4 x 6" long, Heat #600373, Plate #72243 R

1pc. 3/4"x 4" x g ;ong. Meat #02F3, Plate #23688 -~ 297wy ¥25MBv

1pc. T"x4" x6" long, Heat #602194, Plate H#24688 T 25T 5 rasT 5..61-
Tpc. 1-1/8"x 4" x 6" long, Heat #01F8, Plate #24365 . 25T )19 o ‘

Charpy V-Notch Impact testing at -452° F was performed on (8) sets of the submitted Test
Specimens in accordance with ASME SA-370 and (8) sets were found to be in canformance to
Customer's requirements with the fallowing resuits:

PLATE NO. PIECE NO. FT-LBS. LAT. EXP, % SHEAR
REQUIRED “ua 22 MINIMUM -- “u-
24219 1 178 058~ 100
2 171 .054" 100
3 178 .058" 100
NOTE: Sub-sized (9 mm x 10 mm) charpy specimens were used for testing Plate #24219
25167 1 132 077 100
2 141 .080" 100
3 144 081" 100

NOTE: Sub-sized (9 mm x 10 mm) charpy specimens were used for testing Plate #25167.
-« -CHARPY V.NOTCH TEST RESULTS CONTINUED ON NEXT PAGE- . -

Page 1 of 2
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0972372003 07:35 FAX 215 677 1430 AL Aol Couvany 2oLy Ex a8,

T ————— e e L e — e —

/7/// i Cartplocd Tt Royers -
LABORATORY SSC001-03-05-11653

TESTINGINC. %
- [AMCCREDTED

Ly ILEIT

2331 Topaz Drive, Hatﬂeld, PA 19440 - Cert #B117-61 02,03, 04 fsiaraly TEF!‘I'I"—Q_L\‘_JOIEIUW
TEL: 800-219-9095 « FAX: BO0Q-2138-9038 HET (P, 44T, BT, uT)

C:HARPY V.NOTCH TEST RESULTS (Continued . .+ ) ~at -452° F on (8) sets of the submitted
lest Specimens in accordance with ASME SA-370 and (8) were found to be in conformance to
Customer's requirements;

PLATE NO. PIECE NO. FT-LBS. LAT. EXP. % SHEAR
REQUIRED -n- 22 MINIMUM ~-- ---
23387 1 172 - 091" 160
2 64 .087* 100
3 168 .086" 100
NOTE: Sub-sized (8 mm x 10 mm) charpy specimens were used for lesting Plate #23387
23106 1 172 .083” 100
2 178 093" 100
3 177 .095" 100
NOTE: Sub-sized (9 mm x 10 mm) charpy specimens were used for testing Plate #231086,
72243 1 204 104" 100
2 191 .088” 100
3 200 Q2* 100

NOTE: Sub-sjzed (@ mm x 10 mm) charpy specimens were used for testing Plate #72243.

23688 1 113 064" 100
2 114 069" 100
3 104 .060" 100
24688 1 130 - .og7" 100
2 133 072" 100
3 140 .078" 100
24365 1 162 087" 100
2 155 .084" 100
3 165 089" 100

i ha services performed above were dons in aceardance with LT7's Quallty Sysiem Program Manus| Revision 16 dated 8/1/01, These
results relate only to the items tested and this report shall pot pe reproduced, except In full, withoyt the writtan approval of Laboratory
Testing, Inc, LT\ s accredited by AZL A In the Chemical, Mechanical and Nondestructive Flalds of Testing. L. is accradited by
NADCAP in thg Material's Testlng and NDT, MT, PT, RT and UT.

MERCURY CONTAMINATION: During the testing and Inspection, the produect Sherrl L. Lengye!
did not come in direct contact with mereury ar any of Its compounds nar with QA Coordinator

any mercury cantaining devices employing a single boundary of containmant,

NOTE: The recurding of falae, fictitious or fraudulent statements of entrias on By: #P—M
this document may be punished as a Telany under Federal Statutes vihorzed Signature
Including Fedaral Law, Title 18, Chagter 47.

Page 2 of 2
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Vo rcd/s/ 2003 676 FAY 215 ay

e
N :’ ey e B e
sr“ oo -
St .
DURCRDER 2i0g. 5
SULDTO: CANDMEYER STESI company GHIE T SRNDMEVER STEE[, coMpapy
ONE SANDMEYSR Lavin ONT SANDMEYER LANE
FUILADELPH A PA 19114 PHILADELPHIA FA  laljg
TBZ001-0000
T e YoUR onomR §OPATE -
30233 o/o00/00
--------------------------------- ITEM DESCRIPTION B R T T
ERT & PIECE 601951 - 22
STGHT 2278
“INISH
RADE ar UNS-£30403
S TMENSTONS 375 X 7B.000 X 258 000 EXACT 24272
-------------------------------- SPECIFICATIONS «-wo_.._.. _ BT T
o <FG IN NEW CASTLE, IN, ugs FROM SLABS TMPORTZD FrOM swmppy p Iﬂ/ 4 17}7

w15 55116 EXCEPT
A5TM B480-01 ASME
A ME SABIZnOlED
"CILTED ELECTRYIC
“PINED A.O.D,
““RITE PER SHARFE],
- GRIPPER MAREKS
TiM A2G2-01 PRARC A

ARC METHOD
PROCESS
ER/DELONG

REQUIRES
‘WO WELD-
ASTM:

CAL & OTHER TESTS.

ASTM A240-02 ASME SAn4p 01ED
DUFONT :SH=300-M JAN g2
MIQES&§0594}WLIH EXCEPTIONS
Q487560 AMENDIIT EX P18 o
ASTM A312-01n HEMISTRY ONLY
PECDUCT ANALYS rs
DAYRSY-

a2

Kips

het}

______________________________ MEC}{A_N‘E B i T N, - R T - -
ZIXNESS RE 83
VIN SIZE g b o
I STRENGTH (P3s1) 41294 ) ‘
NSILE STRENGTH {PSI) 87320 NS
ST OK
TERGR, CORROSTON 0K
JNGATION % TN o 56.9
SUCTION OF ARER & 68.2
~HEMICAL COMPOSITION ... PRODYCT ANALYSIS .o
HBON c) .01l4 {c ) .013
NGANESE {MN) 1.46 (r) 1.27
‘>5PHORUS (P ) 027 (P ) .025
LEOR {s ) .00l (5 ) .006
LICON {5I) .30 (s1) .31
COMITM {CR) i8.31 {CR) 18.2¢
“KEI, {NI) B.60 (NI} g.28
ALT {Co) .15 (co) <17
“PER (cn .39 {Ccu) .37
4 {MO) .41 {MO) .41
"ROGEN (N )} .07 (N ) .08
UMBIUM {CB) .004 (CB) .004
TANTIUM (TI1) .Qo01 (TI)

JMINUM (AL) .go2 (AL) .002
! {8M) .010 {8N) .005
CULATED FERRITE 5.57

NOWINGLY & WILLFOLLY FALSIFYL
7 MAKING FAT.SE, FICTITIOUS OR
EREIN-QPULD COoNg

\ \

?qudalna
Toducts

+ 370

R PoVE Ty A7ago

FACT ON THIS FORM,
REPRESENTATIONS
AL STATUTES,

JBMES DOUBMAN, QUALITY AS5SURANCE MANAGER

CERTIFICATE IN CONFORMANCE WITH DIN50O49 3.1.B/EN10204 3.1.B
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| _ [mygstnﬂﬂarﬂ,lnc‘

> Prate Products
( )l’ Avesimiogloern y , ‘ ‘

'“'“![ Stainizgs L Lot : M ’?}“_ [ : f G 4

gt Vi = , " fij .
) | An Outnkurzn Grova ::c-r','.-:-mr L\b‘ A j 1.- SoE i '{.J: { (-Lw S i{ a X ?-j ﬁ I ﬁ a n ﬂ E‘c» ! 33’2'{; i iﬁ
- i
DU DIRIDER 2I2LNE - a1 AT L pIRCw H21424 .4ap TS0 03
SULD WC: SANDMEYER STEEL COMYHNY GHIY TO: SANOMEYER STEEL COMPANY
ONE SEANDMEYER LaMg OHE SANDMEVER LANE
PERILADELPHIA FA  191iig PHILADELPHIA PA 135113

--------------------------------------- -~ YCUR ORDE]' & DATE T T e ..
50376 0/00/00
-------------------------------------- ITEM DESCRIPTION T T T e e __.
HEAT & PIBECE B21424 - 4B
WEIGHT 4124
FINTSH 1
SRADE 304L UNS5-3530403 ;7
DIMENSIONS 375 X 1zc.000 N 300.c000 EXACT C;2f§" - Fahb{¥-;12ﬁ{ng
—————— T eem e SPECIFICATIONS e e e e e ..
**Y MFG IN NEW CASTLE, IN, Usa FROM SLABS IMPORTED FROM BRITAIN
MMS S5S11G EXCEPT LINE MARK STMA240-01 ASMESA240-0102aD
“STMRGBO-0LA ASMESA480-03AD DUPONT SW-300-M JAN g2
SSME SA312-01ED 92ap CHMONLY REFINED A.0.D. PROCESS
“Q-85-766D AMENDITT EX.P4.5.2 ASTM A312-01A CHEMISTRY ONLY
TELTED ELECTRIC ARC METHOD PERRITE PER.SHAEFFLER/DELONG

"EQUIRES PRODUCT ANALYSIS ERINTYLOTINUMBER ON CERT
“STM A262-01 PRAC A AdT™ A262-01" *PRAC ®

PLATES & TEST PCE SOLUTION ANNEALED @/]950 REE

"HEN WATER COOLED OR RAPT
YREE OF KNOWN MERCURY CON

HOT ROLLED. ANNEALED & PIOKIED (HRAE) ot
o AL L ek
N e e . - MECHANICAL & OTHER TESTS ™ -

ARDNESS RRE B} e el

2ATIN SIZE 5 o

{BELD STRENGTH {P3I) 42872

SNEILE STRENGTH (PsI) 85330 N y

THD OK o

'TERGRANULAR CORROSTON OK oy 1

ONGATION % TN v 55 .3 i - ‘

“DUCTION OF AREA % 70.1 £

CHEMICAL COMPOSTTION - - -.. PRODUCT ANALYSIS -----oo_ oo _
“RBON {c ) .01s (c .C13

ANGANESE (MN)} 1.41 {rv) 1.38

fIOSPHORUS (P ) .0286 (b} .023

JLFUR {s ) .001 {5 ) .007

{LICON (SI) .26 {81} .27

{ROMIUM {CR] 1g.21 {CR) 18.10

LCKEL (NT) B_E1 {NT) R.75

‘BALT {co) .13 (Co) .12

*PPER (Cu) .37 (Ccu) 37

SLY (MO) .44 {MC) 17

"TROGEN (N} .a7 {N ) o0&

'LUMBTUM (cn) .007 (cm} 006

TANIM {TT) ©.003 (TT) 001

JIMINUM (AL) .006° (A1) .003

R .0l1s5 {5N) Qo7

2 {SN})
LCULATED FERRITE 5.22

Q:E QK CERTIFICATE
TGO LS N .

Q@gmﬂnma
Pr&duycta

‘ax 370

SRR SN F e AT FAD

DLY COOLED BY AIR-m
TAMINATION ‘

SﬁpﬁﬁﬁENHEIT MINIMUM.

<

OUS OR FRAUDULENT STATEMENTS OR PEPRESENTATIONS

JAMES DOUBMan .

NY PUNISHARLE UNDER FEDERAL, STATUTES.

QUALITY ASSURANCE MANAGER

ING OR CONCEALING A MATERTAL FACT ON THIS FORM,

IN CONFORMANCE WITH DINSQ049 1.1 .B/EN10264 3.1.R



Va0 07137 FAX 215 677 ld2¢C serdweyer Tuanl Sompany i€loto
MBI Urat iy, yig,
Flate Preducts

O?Avesmf’o!!lmﬁij P . S -
eriificaty of Analygsis and WUests

QUR ORDER 227145 . g HEAT & PIECE 818304-:1p S/66/02
SOLD TO: SANDMEYER STEEL company SH.P TO: SANDMEYER STEEI, compax
ONE SANDMEYER I.ane ONE SANDMEYER LAng
PHTLADELPH A PA 12114 PHILADELPHTIA PA  1311e
- 762001-0000

e T T YOUR ORDER & DATE - --- ___._____ el L
50138 0/00/00 pL&‘ 73\0(:
B e E T ITEM DESCRIPTION ----_..____ N SRR -
HEAT & PINCE 818354 - 3g PHY* 20728,
WEIGHT 2903
FINISH 1
GRADE 304L UNS-S30403
DIMENSIONS 375 X 396 000 X 264 000 EXACT

T T T T e . - SPECIFICATIONS T T T T e e Tt e

o MEG IN NEW casTLE, 1n USK FROM SLABS IMPORTED FROM BRITAInN
PSTM A240-01 ASME SA246 01pp ASTM R480-01 ASME SA480-01pp
DUPONT SW-300-M JAN 82 ASME, 88313801 ED CHMONLY
AMS 5511G EXCEPT LINE mark REFINED-AYG. b % PROCESS
79-8-766D AMENDTIT EX.ps 5 AESTMTA212-01 CHEMISTRY onpy
JELTED ELECTRIC ARC METHOD FERRITE FER, SHAEFFLER/DELONG
‘EQUIRES PRODUCT ANALYS:S NO GRIEPER'MaRKS -
NO WELD REPATRS T i /s !
“STM AZ62-01 PRAC a RSTNkA%&“ﬁQI PRACE

LT ¥ L B E 8

o T
PLATZS © TEST peg SOLUTION ANNEALED @ 1950 DEGREES ¥
I'HEN WATER COOLED OR RAPIDLY COOLED BY ATR
“REE OF MERCURY CONTAMINATION Yoo
40T ROLLED, ANNEALED & PICKLED (HRA )

&
o
o
T
=
-
-
K4
H
o
—
2
¥

------------------------------- MECHANICAL) & OIHER;TESTS*“f"-~_~v—--—*---“-w~»——-~——
ARDNESS REB . as LT "
HAIN SIZE 5 CHAL e
" 'ELD STRENGTH (PsI) 50763 s
“NSILE STRENGTH (DSi) 90335 CUG3ERT

(END oK
NTERGRANULAR CORROSTON OK
(LONGATION % TN 2w 54.39
"EDUCTION OF ARERD % 70.0
- CHEMICAIL COMPOSTITION ~~-.. QDYCT ANRLYSIS —oooo
"ARBON (C ) .018 (c ) .01g .

IANGANESE (vv) 1.41 {MN) 1.39

'HOSPHORUS (p ) . .D24 (P} .022

"JLFUR (5 ) - . .01 (S ) .007

TLICON (5T} .32 (ST1) .32

"HROMIUM (CR) 18.20 (Cr) i8.00

[CKEL {NT) 8,58 (NT) © §.35

JBALT {Co). 2L (CO} .18

OPPER {cu} - .28 {Cl) .27

ALy - (MO) .27 (MO) .28

L TROGEN (N ) . .07 (N ) .07

SLUMBIUM (CB) .021 (CB) .021

LTANIUM (TI} .007 (TI) .004

JUMINUM (AL} .p05 (AL} .004

N (sN) .013 {SN) .007

\LCULATED FERRITE 4 .83

' Praducts
3oax 370
“aslle, Indiang 47362

‘ |
S0
%& farlt, ine JAMES DOUBMAN, QUALITY ASSURANCE MANAGER



Das23/2003 07:38 pay 215 877 1430 CSnndwerar Stee? Ciompany

AVETLe ~rdi, .
" Piate Products

Oﬁh#{éstuPoiarit ‘

PUR ORDER 227945 - g, ' HEAY & PIECE 818955. 0 5/18/02
SOLD TO: SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER STEEL COMPANY

ONE SANDMEYER LANE ONE SANDMEYER LANE

PHILADELPHTA PA 19116 PHILADELPHIA . PA 13116

782001-0000
----------------------------------- YOUR ORDER & DATE Bl e e U
50168 o/00/00
-------- '----_--_-------------_-- ITEM DESCRIPTION e e kP
AEAT & PIECE 818965 - 20
HELGHT 2925
TINISH' ) 1
RADE 304L UNS-S830403
TIMENS TONS -375 X 96 000 X 3186 006 EXACT 2 33007
T T e e L. SPECIFICATIONS  ~cowmee . __ T emem
Jue\

*t* MFG IN NEW CASTLE, IN, USA FROM SLABS IMPORTED FROM BRYITATN . I8 ya
ASTM A240-01 ASME SA240 01lED ASTM A450-01 ASME SA4B0-01pD “\
JJPONT SW-300-M JAN a2 ASME SA312-0lED CHMONLY
M3 5511G EXCEPT LINE MARK REFINED A G.D. PROCESS
i3-5-~766D AMENDTIT EX.P4.5 2 ASTM A312-01A CHEMISTRY ONLY
“LTED ELECTRIC ARC METHOD FERRITE PER SHAEFFLER/DELONG
‘2 GRIPPER MARKS NO WELD REPATRS

STM A262-01 PRAC A ASTMVA262501 PRAC E
“LATES & TEST PCS SOLUTION ANNEALED @ 1550 DEGREES FARENHETT MINTMUM,

OT ROLLED, ANNEALED & PICKLED (HRAP) S
---------------------------- MECHANICAL & OTHER TESTS ------ . . __________

“KDNESS RRB 82
*AIN SIZE 4 :
“ELD STRENGTH (psT) 44304 a
“NSILE STRENGTH (p3]) B7469

IND oK
TERGRANULAR CORROSTION 0K

ONGATION ¢ IN 2 58.4
"DUCTION OF AREA & 61.9
........... T YT TTmTTT==---v-- CHEMICAL COMPOSITION I i L
“REON (c) .018

NGANESE {MN)} 1.43

IOSPHORUS (P ) .023

LFUR {s ) .002

LICON {(8I) .28

‘ROMTUM {CR) 18.18

ZKEL {NT) 8.58

SALT (co) 211

PPER (CU) 27

Ly {MO) W31

TROGEN (N ) .06

LUMBIUM (cn) .005

TANTUM {TrI) - .003

TTMINUM {AL} .005

N {sw) .012

LCULATED FERRITE 5.55

"NOWINGLY & WI]:LFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM,
'R MAKING FALSE, FICTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATIONS
FREIN_COULD CONSTITUTE A FELONY PUNISHABLE UNDER FEDERAL STATUTES .

Nares Q“-Su\w;

‘gRplarit, tne.
Pr3ducts

ax A70

2slle, Indlana 47142

JAMES DOUBMAN, QUALITY ASSURANCE MANAGER



Up/23/2003 08:22 FAX 215 g77 (410

Meyer Tool & M., Inc.

4601 W. Southwest Highway
Oak Lawn, IT, 60453
708/425 9080 Fax 708/425-2612

To:

Sandmeyer Steol Company

One Sandmeyer Lane
Philadeiphia PA 19116359
UsSA

Phone (800) 6233663

FQO Dam

Fax (215) 677-1430

Bhip Via

Sandmevor Srae] Company

Purchesa Qrdar 008649-00
Vendor 000237

8hip to :

Meyer Tool & Mfg.
4601 Southwest Hwy,
OQak Lawn IL 60453
USA

Fag

Plannar ’ Confirming to

15/01/2003 Common Carder

OUR PLANT

| Joa

Part/ Rev | Descripdon / Dutalls
—— TPl
Chamy !mpact Tast 251104

Charpy Impact Test of one set of thrae spacimans at
| -3200eq.F

| Purchasing Category: JO  00918-0051

Rev NS hUr’M EA

Promiaad
Doltvery

05/15/2003

Unit Cont
135.000

Quanifty

1.00

I For ttam 1111-6 Part# 251104, MACHINE THREE SAMPLES FROM 3041 S8, 3/4“THK PLATE x ¢* x8" |
’ DROP.CHARPY IMPACT TEST TO THE REQUIREMENTS OF $SA370 and ASME BLPV Coda

Rav N§

Fl Charpy impact Test of ang set of thres epecimans at
| -320Deg.F

|
| Purchasing Category : JO 00818-0057

DROP.Ci

spacimens mpresent which pans.

Charmy Impact Test 251108 Rav NS

Charpy Impact Test of one set of three spacimens at
-3200ag.F

Purchasing Category: JO 009780051
For ttem 11111 Parti# 251106, MACHINE THREE SAMP
' DROP.CHARPY

‘e same siza, form and heat number may ba comblnad fo
specimenis rapeesant which parts.

UM EA

For ltem M 11-7 Part# 25(10s. MACHINE THREE SAMPLES FROM 304058, 3/8"THK PLATE x 4" x 8

IMPACT TEST TO THE REQUIREMENTS OF SA370 end ASME B&PV Code

| Secllon VI Oivison 1 Editlan 2001 Addendum 2002 earagraphs UG-84(c){1) and UG-84{c)(2), .

‘ leria; 22 fbs (380, Tast Temperature: & kelvin, Pravida a report of resyfts, Materials of
the same size, form and haat numbar may be combined for testing,but please indicsts what

Um ea

LES FROM 304LS5, 48"THK.PI LATE x 4" x "

IMPACT TEST TO THE REQUIREMENTE OF 8AY70 and ASME BARV Coda
Sedtion VIl Divison 1 Ediion 2001 Addandum 2002 paragraphe UG-B4(c){1) and U
criteria: 22 f-os (384). Test Tempeoratura: 4 ketvin. Pravide & report of resufts, Materals of|

100y 08152003 136,000

1.00] 05/05/2003 135.000

7 testing but pleass indicata what

ooy

136.00

135.00

ENDOR COPY

an A

AW R TNOT. MIIaW

RS g s

Page # 1 ‘%L Authorizad Slgnatire

PTRZEEVYROL YVA OT:ST NHL c€002/T0/S0



0572372003 08:29 FAX 215 877 1430

Meyer Tool & Mfg., Inc.

4601 W. Suuthwest Highway
Oak Lawn, IL 60453
708/425-9080 Fax. 708/425.2612

Ta:

Sandmeyer Steel Com pany
One Sandmeyer Lano
Phlladelphia PA 19116.359

Sandreyeor

Stecl Company

ooz

Purchase Order 008649-00
Vendor 000237

. 8hipto:

Meyer Tool & Mfy.
4601 Southwest Hwy.
Oak Lawn IL 60453

USA Usa
Phone (800) 523-3483 Fax (215) 677-1430
PQ Dats ] Shig Vs FOB Panner
1510112003 Common Carrler OUR PLANT JDA
8 Part{Rov / Desoiptian / Datalis Quantity By
Charpy Impact Test 261115 RavNS UM Ea 1.00{ 081572003
Charpy Impact Test of ona gol of thres specimens at
-320Deg F
Purchasing Categery: JO 009180051
For lter 111-29 Parw 251115 MACHINE THREE SAMPLES FROM 304i38, 1"THICPLATE x 4* x é*
DROP.CHARPY IMPACT TEST TO THE REQUIREMENTS OF SA370 and ASME B&PV Coda
Section VIl Divison 1 Edltion 2001 Addendum 2002 paragraphs UG84(c){1) and UG-B4(c)(2).
Acceptance Glterda; 22 fi4bs (38J). Test Tomparature; 4 kaivin, Provide & report of resuits. Materals of
tha same siza, form and heat numbear may be combinad for testing.but plezse Indicata what
Specimens represant which parts.
Charpy Impact Test 25{159 Rev NS um eA 1.00| 05/15/2003 135.000 135.00
| Charpy Impact Test of ene set of thrae specimens at
-3200eg F
Purchasing Catagory : JO 00818-G051
For ltem 119 Part# 251118, MACHINE THREE SAMPLES OM J-1/B8THK PLATE x 4" x g*
DROP.CHARPY IMPACT TEST TO THE REQUIREMENTS OF SA370 and ASME Coda
Section VIl Divison 1 Edition 2001 Addandum 2002 . raphs UG-84{c}(1) and 3-84{c)(2). )
Acceotancs criterfa; 22 filhs (384). Test Temperature: 4 kalvin. de a raport of results, Materials of
! the same sizo, form and haat fwmber may be combinad for taafing,but pleass Indlcala
' specimens represant which parts, .
" Charpy Impact Test 25/576 Rev NS UM EA 1.00) 05/15/2003 135.000 135.00
I Chemy Impact Test of one set of three specimens gt
-320Deg F
Purchasing Categaty : JO  00918-0051

For ltem 574-31 Part# 251578, MACHINE THREE SAMPLES
X 4" x 8" DROP.CHARPY IMPACT TEST TO THE REQUIREM
Code Saction VI Dhvison 1 Edllon 2001 Addendum 2002 pa
cfiteria: 22 ftths (38)).
sza, form and haat numb
represent which parts,

FROM 8A240 TP 3161SS, 1" THK PLATE
ENTS OF SA370 and ASME B&pPV

ragrachs UG-84
Tast Temperature: 4 kehvin. Provide a ra
ef may be combined for testin, but plaasa indicale

{c}{1) and UG-84{c)(2).
port of resulls, Materals of

what specimeans
Z ]

'ENDOR COPY Page #

hERYi!
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bl

coretVa U823 FAX 215 677 1430

Meyer Tool & Mfg., Inc.
4601 W. Southwest Highway
Oak Lawn, I 60453
708/425-9080 Fayx T08/425 2612

To:

Sandmeyer Stoel Com pany
One Sandmeyer Lane
Philadelphla PA 1911 6359

Sandmeyer Stoel Company

@ooe

Purchase Order 00864900
Vendor 000237

Shipto :

Mayer Too) & Mfg.
4801 Southwest Hwy.
Oak Lawn L 60453

UsSA usa
Phone (800} 5233663 Fax (216) 677-1430

PO Dato Ship Via FOB Planner , Confirming o Tormeg

05/01/2003 ‘ Common Carrier QUR PLANT l JDA Temel|
- " . o — I

'm PaitiRev/ Description 7 Detalts Quantity T Proa F Unit Cogt,
B -— e

Charpy Impact Test 25M802 Rev NS UM EA 1.00 05/15/2003 135.000

Charpy Impact Test of one set of three specimens ar
-3200eg.F

Purchasing Categorty : JO 00918-0051

304058 314 THK.PLATE x 4" x 6" DROP.C

————
Our company vaiues £uppllars who consstenty:
> Furnish Quallty Products

> Deliver On Time
> Are Competitively Pricad

For itermn M302 Part# 25MB02, MACHINE THREE 8AMPLES FROM 8A240 TP

Use draps PO 00864000 for aif CHARRY IMPACT TESTS dcs[fnat.ed en this order.

——a e

Pleass keep us infarmad if yau have any problams that coid advarsaly affect our production
5¢ i-Eduia.

Totallterns Price T TeaEd
Sales Tax 0.00

Fixed Cost 0.00

Total PO Price $ 945.00

oy e e

"ENDOR COPY Page # 3 W '

/ Authorized Blgrature
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vRredleBS 08121 FAX 215 6877 1430 Sandmerer Stee] Company @Ooir

SANDMVIEYER STEEL CovmMPANY

ONE SANDMEYER LANE - PHILADEL PH|A, Pa 19116-3595

BO0-523-3653 « FAX 219-677-1430 « Www.Sahdmeyer‘Stae!.com
FAX TRANSMISSION SHEET

DATE: 05/23/2003 .
TO: MEYER TOOI, & MANUFACTURING -

ATTN: JOHN ABRAM —_—

RECEIVER FAX NUMBER: {708)_425-2612 —

FROM: MICHAEL GALLAGHER ———
MISSAGE: e ————

This is page 1 of 3 pages being transmitted.
If you do not receive al of the pages please call us as Soon as possible at 800-523.3663
T you.

R

New Alloys Coming to Sandmeyer Steel Company

2304 Duplex (UNS S32304) 2507 Duplex (UNS S32750)
3/18” thick through 1-1/2" thick 3/16" thick through 1-1/2" thick
Now in stock Now in stock

317LMN (UNS S531726)
3/16" thick through 1/2" thick
Now in stock

17-4 PH (UNS S17400)
3/16” thick through 1-1/2" thick
Due in stock iate June

We are able to submit Guotations on your future requirements in these grades




TUEYrebbue Ud 22 FAX 215 877 1430 Sandmeyer Steel Company ooz

SAND MEYER STEEL CcComMm F3‘£1.l\l‘\’
ONE SANDMEYER LANE - PHILADELRHIA. PA 19116-359%
800-523-3663 « FaXx 215-677-1430 « www.SandmeyerStceal.com

BILL TO: SHIP TO:
MEYER TOOL & MANUFACTURING
4601 SQUTHWEST HIGHWAY
OAK LAWN, IL 60453

13440
ATTENTION: JOHN ABRAM CUSTOMER ORDER # 008649-00

PHONE: (708) 425-908¢ S5C QUOTE #323501 DATE : 05/23/03

______________________ .._-..——-.__-._._-..__..__.._...___._..._--..---——.-_.___-.___.__._..___..--.._-—_.._w__h___.

ITEM QTY DESCRIPTION WEIGHT PRICE VALUE

S5C TYPE 304L (UNS 530403}
CUT PLATE

1. {1} 3/8" x g4n x gu $189.00/EA $18%.00
LABOR ONLY
TESTED
HT #601951 PLT #24219
TOLERANCE: W +1/8 -o L +1/8 -go

2. {1) 3/8" % 4» ¥ gu $18%.00/En $185.00
LABOR ONLY
TESTED
HT #821424 PLT #2s5167
TOLERANCE: W +1/4 .g L +1/8 -o

3, (1} 3/8" X qu x gw $1849.00/Ea $189 00
LABOR ONLY
TESTED
HT #818965 PLT §23357
TOLERANCE: W +1/8 .9 L +1/8 -p

4. (1) 3/8" x 4n x gn $189.00/EA $189.00
LABOR ONLY
TESTED
HT #818354 pLT #23106
TOLERANCE: W +1/8 -0 L +1/8 -0

THR 05/23,2003 09:13:08 ssc ouore #323901




U evr et U822 FAX 215 677 1430 Sandmeyer Steel Company @ooa

SANDMEYEF;' STEEL CDMI-‘-'ANY
ONE SANDMEYER LaNE - PHILADELPHIA, PA 19116-359¢8
800-523-3663 « FAX 215-677-1430 - www.SandmeyerSteal.com

ITEM QTY DESCRIPTION WEIGHT PRICE VALUE
5. (1) 3/8" X 4n ¥ gn 5189 .00/EA $189.00
LABOR ONLY
TESTED
HT #600373 PLT #72243
TOLE CE: W +1/8 -0 L +1/8 -0
374
[ (1) @ X 4" X gn $189.00/EA $189.00
OR ONLY
TESTED
HT #o2F3 PLT #23688
TOLERANCE: W +1/B -0 L +1/8 -0
7. {1) 1" X 4v x gnu $189.00/EA $189.00
LABOR ONLY
TESTED
HT #602194 PLT #24688
TOLERANCE: W +3/16 -¢ L +3/16 -q
B. (1) 1-1/8" ¥ 4n x gn $1%92.00/EA $192.00
LABOR ONLY
TESTED
HT 4o01Fs PLT #24365
TOLERANCE: W +1/4 -0 L +1/4 -~p
1,515.00

l:ﬁﬂ====l=ﬂﬂ

MATERIAL IS Nor QUARANTRED TO BE GOODZ THAT "ORIGINATE"
AS DEFINED IN ARTICLE 401 OF THE NAFTA, UNLEZS SPECIFICALLY NOTED AES BUCH.

FOB: DELIVERED - PREPAID

SEIP DATE;

SUBJECT TO TERMS AND CONGITIONS OF SANDMEYER STEEL COMPANY QUOTATION FORNM.
QUOTATION SURJECT To MATERTAL AVAILABILITY AT THE TIME AN ORDER (5 PLACED. .
*ICES BASED ON RECEIPT OF ENTIRE ORDER [N FuLL AS QUOTED. PRICES BUBJECT To REVIEW IF ITEMS ARE DELETED OR IF QUANTITIES CHANGED.
SHIP DATE BASED ON NUMBER OF BUSINESS DAYg AFTER RECEIPT OF ORDER.
PRICES SUBJECT 7O REVIEW IF ORDER 15 PLACED AFTER 15 BAYS FROM DATE OF THIS QUOTATION.

CC: ROBERT LUNDGREN "MICHAEL, GALTAGHER
ASSISTANT TO THE MANAGER INSIDE SALES

THE  05/2%/2003 09:13:08 sSC QUOTE #323901



Lead Chimney Straightness and Bellows
Offset Report




Meyer Tool & M., .

4601 SOUTHWEST HWY,, OAK LAWN, ILLINOIS 60453

INSPECTI

Job No.:

Customer:
Description:

MTM Dwg/item No .-
Qty Total:

ON REPORT

Inspected By:
Late:

MTE and Set-up:
(Tag or
Description)

_LKC

Qty Inspected:

708/425-9080

FAX: 708/425-2612

Ke/fTeK
iy T

—

Dimension/Tolerance {
or Characteristic/
Specification Results (@
Lenn (}ﬂ..,’:iﬂ_f;-/ S 7| é"g_aaai}- -~ YO e
| STeaar 7 MESS | 2] nam 0K S
Jc&azz__é,etf;@_ftigg;[ S - 00 o6 o]
| Beriers o Ese7. | L  Srmm 0K ] ] _. N
Nonconformance Disposition:
Disposition By: Date;
NOTES. 1 Record vaiue of all out of lolerance/specilication dimension/characlanistics Lnless required 10 record actual values, it is sufficient to
report dimensions or characleristics within lolerance or specification as "OK".
2. Asterick (*) all nonconformances Rev. 8/30/93
3 Consecutively number all nonconformances JGC




